
 

Approve Deny Signatures Date 

X  James D. Berger (signed) 
James D. Berger, P.E. / Environmental Engineer April 24, 2025 

X   
Edward Dudick, P.E. / Environmental Program Manager April 28, 2025 

 

Northeast Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0065030 

Facility Type Municipal APS ID 552915 

Major / Minor Minor Authorization ID 1439461 

a 
Applicant and Facility Information 

a 

Applicant Name Meshoppen Borough Wyoming County  Facility Name Meshoppen Borough POTW  

Applicant Address PO Box 237   Facility Address 181 Sterling Street   

 Meshoppen, PA 18630-0237   Meshoppen, PA 18630  

[...]
• Part C.I.D: Updated Chlorine Minimization condition (to clarify EDMR reporting requirements) and chlorine 
minimization requirements. 

• Part C.I.E: New Notification of Operator-in-responsible charge for POTW (Treatment Plant and Collection 
System) due to O&M problems noted in DEP files (likely due to underloading). 

• Part C.I.F: New POTW-wide O&M Plan requirement due to long-term O&M problems (facility underloading, 
previous solids build-up noted; UV disinfection system malfunctions with pattern of fecal coliform 
exceedances with solids being potential contributory cause; facility statements of previous algae issues 
requiring chlorination), facility underloading, etc. The clarifiers and disinfection system shall be inspected 
weekly for solids build-up, with solids build-up removed per Part C.II.A. 

• Part C.I.G: New WQM Permit condition due to DEP Inspection Reports and application statements that 
indicate the as-built/as-operated treatment facility has been modified from the 2007 WQM permitted-design 
and operations. 

• Part C.I.H: New UV Disinfection System reporting requirement due to pattern of site UV system issues. 



NPDES Permit Fact Sheet NPDES Permit No. PA0065030 
Meshoppen Borough POTW 

4 

Summary of Review 

• Part C.I.H: Restored condition that was accidentally omitted from previous Renewal. Previous Fact Sheet did 
not explain why it was omitted, but it had been present in the two previous NPDES permits. 

 

 
 

• Part C.II: Existing Solids Management conditions. 
 
 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0065030 
Meshoppen Borough POTW 

5 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) .050  

 Latitude 41º 36' 32.15"  Longitude -76º 2' 57.63"  

 Quad Name Meshoppen  Quad Code 0637 (2.19.2)  

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters Susquehanna River (WWF)  Stream Code 6685  

 NHD Com ID 66405129  RMI 218  

 Drainage Area 
8720 mi2 (based on downstream 
gage information)  Yield (cfs/mi2) 0.074  

 Q7-10 Flow (cfs) 645.28  Q7-10 Basis Gage 01533400  

 Elevation (ft) 608.8 (USGS Terrain Mapper)   Slope (ft/ft) -  

 Watershed No. 4-G  Chapter 93 Class. WWF. MF  

 Existing Use -  Existing Use Qualifier -  

 Exceptions to Use -  Exceptions to Criteria -  

 Assessment Status Impaired  

 Cause(s) of Impairment MERCURY, POLYCHLORINATED BIPHENYLS (PCBS)  

 Source(s) of Impairment SOURCE UNKNOWN, SOURCE UNKNOWN  

 TMDL Status Final, Final  Name 

Susquehanna River PCB 
Susquehanna River Metals (AMD) 
Luzerne County  

 

 Background/Ambient Data: None available Data Source  

 pH (SU) -  -  

 Temperature (°F) -  -  

 Hardness (mg/L) -  -  

 Other: -  -  

    

 Nearest Downstream Public Water Supply Intake PAWC Springbrook Dist ID# 101800-100 (Pittston area)  

 PWS Waters Susquehanna River   Flow at Intake (cfs) -  

 PWS RMI -  Distance from Outfall (mi) >5 miles   
 

 
Changes Since Last Permit Issuance: None known. 
 
Other Comments:  
 
 

• Discharge Location: STP and Outfall 001 are downstream of the Meshoppen Creek (CWF; Stream# 29348) 
confluence with the Susquehanna River. There is a USGS stream gage ~0.15 miles downstream of the Outfall. 

• Q7-10 Low Flow: USGS Gage No.  01533400 (Susquehanna River at Meshoppen, PA) is downstream (~0.15 
miles on other side of River). Gage elevation at 599.76 Feet, 8720 square mile drainage area. USGS PA 
Streamstats now identifies the Q7-10 low flow at 648 CFS for 8720 square mile drainage area (0.0743 
CFS/square mile watershed LFY). Due to proximity of gage to Outfall No. 001, the gage flow and outfall location 
flow are approximately identical. 

• Stream Impairments: A small STP is not expected to contribute to PCBs or Mercury in the receiving River. A small 
STP is not expected to contribute significantly to AMD metals (Aluminum, Total Iron, or Manganese) in the receiving 
River. Meshoppen Borough is considered a Phase 5 facility within the Chesapeake Bay Tributary Strategy.  

o Dilution factor of >8000:1 
o No TMDL WLAs were assigned to this facility. 



NPDES Permit Fact Sheet NPDES Permit No. PA0065030 
Meshoppen Borough POTW 

6 

o From previous Fact Sheet: Susquehanna River TMDL: The TMDL does not assign any wasteload 
allocations (WLAs) for PCBs since there are no known point sources of the pollutant on the stream segment.  
Monitoring/reporting requirements are not included in the permit since this facility is not expected to 
discharge PCBs.  The production and use of PCB in the United States was banned in July 1979.  PCBs 
that currently enter receiving streams are likely transported via groundwater flow or surface runoff of PCB 
contaminated soils. 

• This is a Phase 5 Chesapeake Bay facility without any annual mass loading caps for TN or TP. 

• Meshoppen Creek (CWF; Stream# 29348) is an attaining stream. The 2007 WQM Permit Application had indicated 
deterioration due to failure of on-lot systems that were to be connected to the permitted LPS System and Treatment 
Plant. Since only 77 out of 175 residences have been connected to the POTW (as of 2023), there is potential for 
future impacts.  

 
 
 

 
 

  



NPDES Permit Fact Sheet NPDES Permit No. PA0065030 
Meshoppen Borough POTW 

7 

 
Treatment Facility Summary 

a 

Treatment Facility Name: Meshoppen Borough POTW 
 

WQM Permit No. Issuance Date Scope 

6606402 March 1, 2007 LPS collection system (1.5 – 4-inch force main pipe with grinder 
pumps for each connection) and Extended Aeration Sewage 
Treatment Plant: Comminutor/bar screen, 25,000-gallon aerated 
flow EQ Tank (with baffles to promote circular flow therein & 3.0-
HP 60 CFM blower; duplex 90 GPM @ 15 Feet TDH Gould 0.5-
HP pumps for pumping flow to the aeration tanks); Splitter box 
(with V-notch and overflow weirs); two (2) train extended 
aeration tanks (25,000-gallon each (with baffles) & three 5.0-HP 
125 CFM blowers); two (2) settling tanks/clarifiers (4,176-gallon 
each)); UV disinfection (four lamp system allowing maintenance 
of lamps while shutting off effluent flow via valving); and one (1) 
10,000-gallon sludge holding tank (with a 3.0 HP 60 CFM 
blower).  Gravity Line (with ultrasonic open channel flow meter) 
to Susquehanna River outfall. A portable emergency generator 
with capacity to operate the plant was to be provided. Control 
building.  

 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary Extended Aeration Ultraviolet 0.050 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.050 67* Not Overloaded Holding tank Hauled to GHJSA 

*Based on original Planning approval. Facility was designed to allow for expansion to 100 lb BOD5/day ultimate organic 
design capacity to meet future needs. 
 
Changes Since Last Permit Issuance:  

• 2022 Meshoppen Correspondence indicated 2017 installation of weir board in clarifier to prevent scum from going 
across clarifier and out the weir. 

• The 1/4/2016 Response to the 12/30/2015 NOV had indicated plans to create a small pit and have a pump 
installed near the UV light system to occasionally drain the system and pump contents to the EQ Tank, but it is 
unclear if this was done. 

 
Other Comments:  
 
Application description:  Flow enters a comminutor and then goes into an EQ Tank. Flow then enters a splitter box. 
Following the splitter box, are two aeration trains with clarifiers. After the clarifier, flow enters a UV channel and goes to 
the outfall. Return sludge goes from the clarifier back to aeration. Waste sludge goes to sludge holding.  Polymer thicken 
waste sludge before offsite hauling when needed. Soda Ash is used for pH control. No proposed upgrades in next 5 
years. 
Application Process Flow Diagram: Showed the comminutor and splitter box but did not identify Aerated EQ Tank as 
such. Soda ash is added to the two aeration tanks.  
Application “Current As operated Treatment Process” Section-identified O&M Issues:  

• EQ Tank Issues: Raw sewage enters the treatment plant via the operational comminutor located in the EQ Tank. 
The floats within in the EQ Tank are disconnected and were never connected during the duration that ESC were 
Operators. Because of this the pumps consistently run. The tank lacks capability of providing ample air due to a 
leak in the air pipe. Meshoppen patched the line, however it is in need of a new line. Because of this solids build 
up more frequently.   

• Splitter Box Issues: Flow from the Influent EQ Tank is distributed via a splitter box. The splitter box needs to be 
replaced because operationally it is hard to balance the flow between Aeration Basins and what is returned back 



NPDES Permit Fact Sheet NPDES Permit No. PA0065030 
Meshoppen Borough POTW 

8 

to the Influent EQ Tank. The Splitter is being held with C Clamps. In order to make adjustments the clamps need 
to be removed which is a tedious process. 

• Clarifier Issues: After treatment in the Aeration Basins, flow is directed to 2 Clarifiers. Clarifier 1 & 2 are 
susceptible to solid build up in the scum troughs. The scum troughs are pumped out when the Sludge Holding 
Tank needs to be pumped out. In Clarifier 2, the baffle is made of wood and is severely bowed out. This should be 
repaired with non-wood material. ESC would like to see both of these tanks drained and cleaned. NOTE: See 
Solid Management Condition C.III.A (solids buildup in clarifiers or disinfection system is prohibited). 

• Aeration Blowers: Only 2/3 blowers for the aeration tanks are operational. 

• Sludge Holding Tank: The Sludge Holding Tank is located to Influent EQ Tank but connected to the Train 2 
Aeration Basins. The SHT is aerated however the air drops need to be replaced as they are showing serious 
signs of deterioration. 

Other Issues:  

• The Application (and 2023 Chapter 94 Report) did not contain a Part C.III.C Solids Management Condition-
specified EPA methodology Sewage Sludge Management Inventory.  

• The 4/19/2024 ESC “Circuit Rider System Specific Management Plan” “Treatment Unit Processes (Influent – 
Effluent) Section omitted reference to 25,000-gallon Aerated EQ Tank.  

• They had been using tablet chlorination during UV System issues, but indicated cessation of chlorination. See 
above sections for related information. 

 
 
2023 Chapter 94 Report & 2024 Chapter 94 Report (Public Upload# 306934), prepared by Environmental Service 
Corp: 

• Form Items 1, 2, 3, and 9 (flows and loadings):  
o Noted Issues:  

▪ Per provided DEP Spreadsheet information, no existing or projected overloading but Inspection 
Reports and response to 2024 NOVs indicate they were using grab sampling (not the required 8-
hour composite sampling until late 2024), rendering influent organic loading data of dubious 
accuracy.  

▪ The 0.050 MGD STP is substantially underloaded (~0.011 MGD average flows and 19 lbs 
BOD5/day average loading). The discrepancies between design flows/loadings and reported 
values raise possibility of unconnected residential lots. 

▪ 77 existing EDUs would not equate to the Planning-approved 175 connections, raising question 
of whether all required connections have been made to the Treatment Plant. 

o Hydraulic Design Capacity: 0.050 MGD 
o Organic Design Capacity: 67 lbs BOD5/day 
o Persons/EDU: 3.5 
o ADF: 0.0112 MGD (2023); 0.010593 (2024) 
o Max 3-mon Avg: 0.0144 MGD (2023); 0.01259 (2024) 
o Max Monthly Avg.: 0.0157 MGD (2023); 0.01437 (2024) 
o Existing EDUs: 77 (no change since 2019). At the standard 2.5 persons/EDU, 77 EDUs equate to 193 

persons. At the report-used 3.5 persons/EDU assumption, the population would be 270 persons. At the 
DWFM Default values, 77 EDUs would equate to: 

▪ 0.0154 MGD flow (at 80 GPCD/person and 2.5 persons/EDU) 
▪ 32.7 lbs BOD5/day (at 0.17 lb BOD5/person and 2.5 persons/EDU) 

o Flow/EDU: 145.5 GPD (2023); 127.6 GPD (2024) 
o Flow/Capita: 41.6 GPD (2023) and 39.3 GPD (2024), with 75 GPCD for <150 home subdivision (with 

infiltration allowance) 
o Annual Average Loading: 19 lbs BOD5/day (2023 and 2024) 
o Max Month Loading: 30 lbs BOD5/day (2023); 25 lbs BOD5/day (2024) 
o Load/EDU: 0.240 lbs BOD5/day (2023); 0.252 lbs BOD5/day (2024) 
o Load/Capita: 0.069 lbs BOD5/day (2023) and 0.072 lbs BOD5/day (0.17 BOD5 lb/day/capita DWFM 

default without garbage grinders; 0.22 lb BOD5/day/capita with prevalent garbage grinders) 
o NPDES Permit Renewal Application Trib Information: 

▪ Meshoppen Brough (99%, ~450 persons). 450 persons would equate to 129 EDUs at 3.5 persons 
per EDU or 180 EDUs at 2.5 persons per EDU. 

▪ Meshoppen Township (1%, two commercial businesses). Each business was assumed to be 1 
EDU. 

o DEP Spreadsheet (2023 Report): There was a substantial decrease in organic loadings between 2019 
and 2020, and between 2020 and 2021 with constant 77 EDUs identified (without change) from 2019 to 
2023. Cause not identified. 



NPDES Permit Fact Sheet NPDES Permit No. PA0065030 
Meshoppen Borough POTW 

9 

 
 

 
 
 
 

• Form Item 4 (Sewer Extensions):  No sewer extension in 2023 or 2024. Wyoming County Housing Authority 
conducted a feasibility study to connect 15 existing apartments to the sewer system, but project was noted to be 
in “very early planning stages”. 

• Form Item 5 (Sewer system monitoring, maintenance, repair and rehab):  
o LPS sewer mains indicated to be in good condition. Borough maintains stock of grinder pumps. Borough 

monitors home sites for downspouts, sumps, and other illegal connections. No mention of reported solids 
accumulation issues in the LPS system. 

o Routine maintenance was mentioned for the WWTP equipment, but no mention of UV disinfection issues 
(inability to measure UV intensity).  

o Attachment C indicated: The Authority has established a program for inspection and maintenance in the 
sewer system. The Authority uses Environmental Service Corp. to respond to problems or emergencies 
that may develop in the sewer system. 

• Form Item 6 (Capacity-related bypassing, SSOs, etc.): Item was left blank. 

• Form Item 7 (Pump Stations): Item was left blank. No checking of box that there were not pump stations. (Home 
grinder pumps do exist for a LPS system, but are not the focus of this item). 

• Form Item 8 (IW): Item was left blank. NPDES Renewal Application indicated assorted commercial sources, but 
no industrial wastewater source. 

• Item 9 (Existing or Projected Overload): The 2024 DEP form indicated an existing organic overload and that a 
corrective action plan was attached. Attachment D (Corrective Action Plan) indicated no 2024 overloading, but 
noted that a CAP may be put in place depending on the results of the Wastewater Treatment Plant Evaluation. 
The Attachment C narrative noted that DEP has asked for a system evaluation by a Professional Engineer. The 
Attachment noted that Milnes had been contracted to do this project, with report due by end of April 2025. 

• Form Item 10 (Sewage Sludge Management Inventory): Item left blank. Contrary to Attachment E, the current 